

Northern Neonatal Operational Delivery Network



Clinical Guideline

Title	Vitamin and Mineral Supplementation Guideline
Reference	GL-01
Author(s) &/Or Working Group Name	Louisa Whitfield-Brown (ODN Lead Dietician & RVI, Newcastle) Stefan Zalewski (Consultant neonatologist, RVI, Newcastle) Tom Skeath (Consultant neonatologist, James Cook, South Tees) Andreas Kakaroukas (Consultant neonatologist, Sunderland) Northern Neonatal Network Nutrition Special Interest Group
Target Audience	NNN ODN Clinicians
Date Written	May 2025
Ratified By	ODN Board
Date Ratified	14 th October 2025
Version Ratified	V1.5
Date for Review	14 th October 2028
This clinical guideline has been developed to ensure appropriate evidence based standards of care throughout the Northern Neonatal Operational Delivery Network (NNODN). The appropriate use and interpretation of this guideline in providing clinical care remains the responsibility of the individual clinician. If there is any doubt please discuss with a senior colleague.	
It is the responsibility of all users of this guideline to ensure that the correct version is being used.	

Document History

Date	Version	Author/Editor	Details of changes made
April 2025	1.0	Working Group	Creation of document
May 2025	1.1	Louisa Whitfield-Brown	Amendments and response to consultation feedback
May 2025	1.2	Charlotte Bradford	Formatting only
June 2025	1.3	Louisa Whitfield-Brown	Amendments in response to board
June 2025	1.4	Louisa Whitfield-Brown	Amendments in response to board
September 2025	1.5	Louisa Whitfield-Brown	Amendments in response to neonatal feedback
February 2026	1.5.1	Louisa Whitfield-Brown	Amendment to '5.0 Guideline' in response to unit feedback

Version History			
Version	Ratification Date	Review Date	Date Published to website
Version 1.5	14 th Oct 2025	14 th Oct 2028	21 st October 2025
Version 1.5.1	14 th Oct 2025	14 th Oct 2028	3 rd February 2026

1.0 Introduction

1.1 Rationale for vitamin and iron supplementation

The third trimester of pregnancy is a period of rapid nutrient accretion and the time when fat-soluble vitamin stores are laid down. Premature birth interrupts this process, consequently preterm infants have lower stores of fat-soluble vitamins and potentially higher requirements for all vitamins than those born at term.

Preterm and low birth weight infants are at risk of iron deficiency due to low stores at birth, higher requirements due to rapid growth, losses caused by frequent blood sampling, the requirement for parenteral nutrition support for the smallest and sickest infants, which does not routinely contain iron and breast milk does not contain iron.

This guideline covers how to prevent fat soluble vitamin deficiency and iron deficiency in preterm infants by ensuring internationally recommended requirements are met on the neonatal unit.

2.0 Guideline Scope

2.1 Scope & Evidence

Recommendations for vitamins are based on the ‘BDA/NDIG The routine supplementation of vitamins and iron and the management of zinc deficiency in preterm and small for gestational age infants: guidance for clinical practice’ (1) which was produced by a combination of clinical consensus and thorough literature search, comprising three international publications (2-4) and a detailed quantitative analysis of milk, fortifier and vitamin formulations by gestation and weight (5-13).

Recommendations for iron have been agreed using a combination of review of the BDA/NDIG clinical guidance document and pragmatic discussion by the Network Nutrition Specialist Interest Group.

This guideline is to be used as an adjunct to clinical decision making. Where infants are receiving volumes of milk considered outside the “usual” range of 150 -165mL/kg/day, advice should be sought from a neonatal dietitian or unit infant feeding leads.

2.2 Supply & Alternatives

A limited range of suitable multivitamin and iron preparations are available for use in the preterm population (Appendix 1). It is widely recognised that intermittent supply issues of first line vitamin preparations bring difficulties in provision to infants. A table of alternative products suitable for use during these periods, or where peanut and soya avoidance is prudent, can be found in Appendix 2.

3.0 Recommendations for vitamin supplementation

3.1 Preterm vitamin requirements

	ESPGHAN (2022)
Thiamine (B1) (micrograms/kg/day)	140-290
Pantothenic acid (B5) (mg/kg/day)	0.6-2.2
Biotin (B7) (micrograms/kg/day)	3.5-15
Niacin (B3) (micrograms/kg/day)	1100-5700
Vitamin C (Ascorbic acid) (mg/kg/day)	17-43
Riboflavin (B2) (micrograms/kg/day)	200-430
Pyridoxine (B6) (micrograms/kg/day)	70-290
Folic acid (B9) (micrograms/kg/day)	23-100
Cobalamin (B12) (micrograms/kg/day)	0.1-0.6
Vitamin A (Retinol) (international units/kg/day)	1333-3300 (400-1000micrograms retinol ester/kg/day)
Vitamin D (Colecalciferol) (international units/kg/day)	400-700 international units/kg/day (<1000 international units/day)
Vitamin E (Alpha-tocopherol) (mg/kg/day)	2.2 – 11
Vitamin K (Phytomenadione) (micrograms/kg/day)	4.4 – 28

Recommended enteral intakes for vitamins (ESPGHAN) (2)

3.2 Who should receive vitamin supplementation?

The gestation below which additional vitamins are required is unclear, consequently supplementation practice has, in the past, varied across the UK.

Current guidelines provide recommendations for vitamin intakes in extremely low birth weight (ELBW) and very low birth weight (VLBW) infants (3) and for infants <1800g (2) but neither make any delineation by degree of prematurity.

The vitamin requirements of late and moderate preterm (LMPT) infants, defined as infants born 32+0 – 33+6 weeks gestation (moderate preterm) and 34+0 – 36+6 weeks gestation (late preterm), are likely to be higher than those for term infants, but again, there are insufficient data to inform intake levels for any except for vitamin D. Current recommendations are to provide all LMPT infants with a vitamin D supplement from birth and throughout early childhood (14, 15).

Due to the lack of detailed guidance, a pragmatic approach needs to be taken as to the population this guideline applies to however, available evidence would suggest vitamin supplementation (in particular, vitamin D) is required for all infants born <37 weeks gestation.

3.3 Single Dosing Pragmatic Approach

Born <34weeks and/or <1.8kg	
Fortified breastmilk (Gold Prem® or Nutriprem® fortifier) OR Nutriprem® 1/Gold Prem® 1	Abidec® 0.6mL/day
Unfortified breastmilk (not recommended *)	Abidec® 0.6mL/day and Colecalciferol 300 international Units/day
On reaching 1.8kg - 2kg ** or discharge	
** dependent upon local policy for change to nutrient enriched post discharge formulas	
Fortified breastmilk (Gold Prem® or Nutriprem® fortifier) (including fortified breastmilk feeding post discharge) OR Gold Prem® 2/Nutriprem® 2 OR Term/Specialist/High Calorie Term Formula	Abidec® 0.6mL/day
Unfortified breastmilk and/or breastfeeding	Abidec® 0.6mL/day. 50 micrograms vitamin K once daily on discharge & continued for 3 months (Appendix 3)
Born 34-36⁺⁶ weeks and ≥1.8kg	
Breastmilk	Abidec® 0.6mL/day. 50 micrograms vitamin K once daily on discharge & continued for 3 months (Appendix 3)
Term Formula	Abidec® 0.6mL/day

* ESPGHAN supports the routine use of breast/human milk in infants born <1.8kg.

Without breast milk fortifier full nutritional requirements for all electrolytes, vitamins, calcium, phosphate, other minerals and trace elements will not be met.

Consider continuing prescribed supplements for at least 6 months corrected (up to maximum of 1 year actual age), at which point national public health policy on childhood vitamin supplementation should be employed (16, 17). Where vitamin K prescribed on discharge, vitamin K should be continued for a minimum of 3 months (18).

Consider measuring serum 25 (OH) D at 3-4 weeks of life and then every month until discharge (2).

3.4 Recommendations for vitamin supplementation

DaliVit® is not recommended as a first line preparation as it has a much higher vitamin A content than other preparations. Therefore, it is not a directly interchangeable product with others on the market (see Appendix 1).

3.5 Managing vitamin D deficiency

If a 25-hydroxy-vitamin D of less than 50nmol/L is identified on blood results, then additional cholecalciferol supplementation should be considered (18). The trust pharmacy service should be consulted regarding available and appropriate cholecalciferol formulations as per the childrens BNF, the ESPGHAN 2022 maximum recommended dose of 1000 international units/day (from multivitamin, feed and additional supplementation) considered (2) and vitamin D level monitored (to determine when it is appropriate to discontinue additional vitamin D supplementation).

3.6 Vitamin K1

Vitamin K is a group of lipophilic, hydrophobic vitamins necessary for the synthesis of coagulation factors (factors II (prothrombin), VII, IX, and X, and the anticoagulation proteins C and S in the liver, as well as many other important functional proteins such as osteocalcin. Insufficient levels of vitamin K may lead to haematological complications, resulting in the impaired production of these active coagulation molecules (19, 20) and a subsequent increased risk of vitamin K deficiency bleeding (VKDB), which may be devastating.

Vitamin K deficiency is far more common in neonates compared to adults due to immaturity of the coagulation system, inadequate colonisation with Vitamin K-producing bacteria in the intestines, limited maternal transfer of vitamin K across the placenta, and low concentrations of the vitamin in breast milk (21). Exclusive human milk feeding is a risk factor for VKDB in otherwise-healthy preterm and term infants (22-24, 19-20), with a significant proportion of term infants showing evidence of subclinical Vitamin K deficiency at age 2-5 months related to breastfeeding duration (25-27, 28).

All preterm infants are offered prophylactic Vitamin K at birth, and those exclusively fed human milk receive sufficient extra Vitamin K from multi-nutrient milk fortifiers if given during the NICU stay. However, a preterm infant on full exclusive unfortified breastmilk feeds (150 mL/kg/day) receives only a minimal proportion of their currently recommended Vitamin K intake of 4.4-28 micrograms/kg/day (2). A recent prospective observational study in exclusively breastfed preterm infants who all received intramuscular prophylaxis at birth showed that some already had undetectable Vitamin K levels prior to discharge, and that the majority who remained exclusively breastfed post-discharge had developed biochemical evidence of functional subclinical Vitamin K deficiency by 2-3 months corrected age for both haematological and bone Vitamin K-dependent proteins (28).

Nutritional guidelines for preterm infants do not offer recommendations for Vitamin K supplementation after discharge, however more recent publications suggest a daily supplement of 50micrograms/day (not per kg) for all preterm infants born <37 weeks gestation being discharged exclusively on unfortified human milk feeds, for at least the first 3 months at home, in order to improve intakes in early infancy and guard against subsequent deficiency (29). The Northern Neonatal Network recommend vitamin K supplementation for infants on breast milk as an exclusive feed to commence upon discharge from the neonatal unit and to be continued for 3 months.

3.7 Prophylactic vitamin K1 at birth

ESPGHAN recommend all parents should be offered vitamin K prophylaxis for their babies (30). A single 1 milligram intramuscular dose (or 0.5mg for premature babies <34 weeks) provides almost complete protection against Vitamin K Deficiency bleeding (30). ESPGHAN state vitamin K prophylaxis and the mode of administration should be documented (30). Preterm infants (<32/40) who received i.m vitamin K at birth but are >50% breast milk fed should still receive ongoing oral vitamin K at discharge.

Verbal consent should be sought for the administration of intramuscular vitamin K. Parents of healthy term babies have the right to decline vitamin K prophylaxis by any or all routes. Staff have a duty to explore the reasons for complete refusal and ensure they are correctly informed of the risks of VKDB and the potential for serious long-term morbidity and mortality. This conversation should take place with a member of suitably informed member of the medical or midwifery staff. If, having ensured parents are correctly informed of the risks, parents continue to decline, this conversation should be clearly documented in the patient notes (30).

Those parents who decline intramuscular vitamin K should be offered an oral vitamin K regime and advised that all (daily) doses must be given to ensure adequate prophylaxis against both early and late onset haemorrhagic disease. Oral vitamin K at birth is not recommended for high risk, sick or premature infants (30). Manufacturers do not recommend oral vitamin K at birth for babies born to mothers taking carbamazepine, phenobarbital, phenytoin, rifampicin or warfarin at the time of delivery (as these drugs antagonise vitamin K in the baby).

Healthy, mature infants whose parents decline intramuscular vitamin K but accept oral prophylaxis should receive 1mg vitamin K orally shortly after birth and if the maternal intent is to breast feed, the baby then requires a daily 50 microgram dose vitamin K, commencing the next day. This should be continued for 14 weeks. If the infant vomits or regurgitates the formulation within 1 hour of administration, repeating the oral dose may be appropriate (30). Babies who are receiving mixed breast and formula feeds should receive daily vitamin K supplements until or unless the formula feeds reliably comprise >50% of the total volume.

4.0 Recommendations for iron supplementation

A summary of guidance from the international guidelines and studies (2-4, 31) focusing on iron supplementation is detailed the table below:

Guideline	Weight (kg)	Amount (expressed as elemental iron)	Start	End
ESPGHAN 2022 (2)	<1.8 ≥1.8	2-3mg/kg Not specified	2 weeks Not specified	6-12 months Not specified
Koletzko 2021 (3)	<1.5 1.5 - 2 2 - 2.5	2-3mg/kg 2mg/kg 1-2mg/kg	2 weeks 2-4 weeks 4-6 weeks	6-12 months 6-12 months 6 months
ESPGHAN 2023 – Late to moderate preterm infants (31)	<2 <2.5	2-3mg/kg 1-2mg/kg	Not specified	At least 6 months
WHO 2022 – term infants (4)	<2.5	2-4mg/kg	When enteral feeds are well established	Until baby receives iron from another source

Current guidelines provide recommendations for iron intakes for any infants born <1.8kg (2), preterm infants born <1.5kg, 1.5-2kg, 2-2.5kg (3, 31) and term infants born <2.5kg (4).

To meet these requirements exactly using sodium feredetate 27.5mg of iron per 5mL oral solution would involve multiple different doses based on gestation and weight. Multiple doses and different ages at which supplementation commenced could lead to non-compliance so a pragmatic approach to dosing is recommended.

It should be noted that the two breast milk fortifiers in the UK differ in terms of their iron content. Gold prem® fortifier contains iron while Nutriprem® fortifier does not.

Iron supplementation should be considered at 12 months actual age. Clinical judgement should be exercised where there is developmental delay or feeding difficulties. The dose of iron given in mixed feeding regimens should be informed by the predominant feed (that is the feed which comprises over 50% of intake).

4.1 Recommendations for iron supplementation summary

Dosing preterm infant gestation born < 34 weeks and/or birthweight < 1.8 kg (aim 2-3 mg/kg/day) from 2 weeks of age					
Feed	Working Weight (kg)	Sodium feredetate (27.5 mg/5mL) dose (mL/ day)	Ferrous fumarate * (45mg/5mL) dose (mL/day)		
Breast milk or fortified breast milk with Nutriprem® fortifier	< 1.8	0.5	0.3		
	≥ 1.8	1	0.6		
Standard or specialist formula designed for term infants	≥ 1	0.5	0.3		
Continue supplementation until 12 months actual age**					
The following feeds do not require iron supplementation:					
Nutriprem 1®, Nutriprem 2®, Gold Prem 1®, Gold Prem 2®, Fortified breast milk with Gold prem® fortifier					
Infant gestation born 34-36+6 weeks or >37 weeks with a birthweight ≥1.8kg -2.5kg (aim 1-2 mg/kg/day) from 2 weeks of age					
Feed	Sodium feredetate (27.5 mg/5 mL) dose (mL/day)	Ferrous fumarate* (45 mg/5 mL) dose (mL/day)			
Breast milk or predominantly breast milk in combination feeding	1	0.6			
Continue supplementation until 6 months actual age**					
The following feeds do not require iron supplementation:					
Standard or specialist formula designed for term infants					

* The Galfer® brand of ferrous fumarate has dosing recommendations for preterm neonates from 4 weeks of age. If using other ferrous fumarate products, assess the excipient content prior to use (31).

** Clinical judgement should be exercised when discontinuing iron supplementation. Some infants may require iron supplementation beyond timeframe stated such as ELBW infants and LMPT infants with birth weight ≤ 2 kilograms.

5.0 Guideline - Summary of Recommendations

Multivitamin supplementation

All infants born less than 36+6 weeks gestation to receive Abidec® 0.6 mL/day. Prescribe to at least 6 months corrected age at which point national public health policy should be followed.

All infants born less than 34 weeks gestation and consuming only unfortified breast milk feeds* to receive 300 International Units /day cholecalciferol and Abidec® 0.6 mL/day. At 1.8-2kg or discharge 300 International Units/day cholecalciferol should stop. Abidec® 0.6mL/day should continue to be prescribed. Prescribe to at least 6 months corrected age at which point national public health policy should be followed.

Commence Abidec® or Abidec® & cholecalciferol at 100ml/kg/day feed.

Iron Supplementation (Sodium feredetate dose based on 27.5 mg/5 mL solution)

Infants born less than 34 weeks gestation and/or less than 1.8kg should receive iron supplementation if consuming only unfortified breast milk feeds* or breast milk and Nutriprem® fortifier. Dose depends on weight see below:

- Infants less than 1.8kg should be given 0.5 mL/day Sodium feredetate
- Infants over 1.8kg infants should be given 1 mL/day Sodium feredetate

Infants weighing over 1kg and receiving formula designed for term infants e.g. standard newborn or specialist such as amino acid based or hydrolysed formulas should be given 0.5 mL/day Sodium feredetate.

Infants born 34-36+6 weeks gestation and over 1.8kg on exclusive breast milk feeds should receive 1 mL/day Sodium feredetate

Prescribe Sodium feredetate until 12 months actual age for infants born less than 34 weeks gestation and/or less than 1.8kg.

Prescribe Sodium feredetate until 6 months actual age for infants born 34-36+6 weeks gestation and over 1.8kg.

Vitamin K

All parents should be offered vitamin K prophylaxis for their babies. Vitamin K prophylaxis and the mode of administration should be documented. All infants born less than 36+6 weeks gestation who received i.m vitamin K at birth & are consuming greater than 50% of feeds as breast milk should receive ongoing oral vitamin K at discharge. Commence 50 micrograms Vitamin K once daily to be continued for 3 months.

*For infants born < 34 weeks and/or < 1.8kg, unfortified breast milk will not meet nutritional recommendations for a variety of nutrients that are required in higher amounts due to preterm birth. Please discuss the feeding plan with a dietitian with neonatal training.

6.0 Monitoring & Audit

Annual Network Level Audit

Standard	Monitor/audit			
	Method	By	Group/committee	Frequency
Every neonatal unit in the Northern region has a policy/guideline (that is in date and ratified by the Trust) detailing vitamin and mineral supplementation for preterm infants, that meets current international nutritional recommendations, based on products used on the unit/within trust.	Audit	ODN dietitian	NNN Nutrition SIG	Annually
Every neonatal unit in the Northern region has a policy/guideline (compliant with ESPGHAN recommendations, in date and ratified by the Trust) regarding vitamin K prophylaxis in preterm infants, documentation of prophylaxis and process in the event of parental refusal.	Audit	ODN dietitian	NNN Nutrition SIG	Annually

Recommended Neonatal Unit Level Audit

Standard	Monitor/audit			
	Method	By	Group/committee	Frequency
Trust policy/guideline for vitamin and mineral supplementation (that ensures preterm infants meet current international nutritional recommendations based on products used on the unit/within trust) is followed.	Audit	Unit staff	Trust	Every 2 years
Trust policy/guideline (compliant with ESPGHAN recommendations) for vitamin K prophylaxis in preterm infants, documentation of prophylaxis and process in the event of parental refusal is followed.	Audit	Unit staff	Trust	Every 2 years

Appendix

Appendix 1: Available Multivitamin Preparations

Vitamin	Abidec® 0.3 mL*	Abidec® 0.6 mL*	DaliVit® 0.3 mL	DaliVit® 0.6 mL	Healthy Start 5 drops	Units
A	667 (200)	1333 (400)	2500 (750)	5000 (1500)	777 (233)	international units (microgram)
D	200 (5)	400 (10)	200 (5)	400 (10)	400 (10)	international units (microgram)
B1 (thiamine)	0.2	0.4	0.5	1	0	milligram
B2 (riboflavin)	400	800	200	400	0	micrograms
B3 (nicotinamide/niacin)	4	8	2.5	5	0	milligram
B6 (pyridoxine)	400	800	250	500	0	micrograms
C (ascorbic acid)	20	40	25	50	20	milligram

*Manufacturers guidance regarding Abidec® “Vitamin A palmitate contains refined peanut oil (Arachis oil) and should not be taken by patients known to be allergic to peanut. Patients with soya allergy should also avoid Abidec® Multivitamin Drops.”

Appendix 2: Alternative Vitamin Supplementation when shortage of first line products

Born <34weeks and/or <1.8kg	
Fortified breastmilk (Gold Prem® or Nutriprem® fortifier) (including fortified breastmilk feeding post discharge) OR Nutriprem® 1/ Gold Prem® 1	Colecalciferol (400 international units/day)
Unfortified breastmilk (not recommended*)	DaliVit® 0.3mL/day and Colecalciferol (400 international units/day)
On reaching 1.8kg – 2kg or at discharge	
** dependent upon local policy for change to nutrient enriched post discharge formulas	
Fortified breastmilk (Gold Prem® or Nutriprem® fortifier) (including fortified breastmilk feeding post discharge) OR Gold Prem® 2/ Nutriprem® 2 OR Term/Specialist/High Calorie Term Formula	Healthy Start (5 drops) OR Colecalciferol (400 international units/day)
Unfortified breastmilk and/or breastfeeding	DaliVit® 0.6mL/day 50 micrograms vitamin K once daily on discharge & continued for 3 months (Appendix 3)
Born 34-36⁺⁶ weeks and ≥1.8kg	
Breast milk	Healthy Start (5 drops) OR 400 international units/day Colecalciferol 50 micrograms vitamin K once daily on discharge & continued for 3 months (Appendix 3)
Term Formula	Healthy Start (5 drops) OR 400 international units/day Colecalciferol

Appendix 3: Options for Vitamin K supplementation

Current multivitamin preparations used for preterm infants do not contain vitamin K, though there are a range of acceptable options for supplementation that can be implemented in line with unit preference and Integrated Care Board product availability (29). Options that would effectively deliver the equivalent of at least the minimum daily requirement of 50 micrograms could include:

- i) Konakion MM Paediatric® (phytomenadione 2mg /0.2 mL solution for injection; Neon Healthcare Ltd); 2mg **given orally** once monthly.
- ii) A single further Konakion MM Paediatric® 1mg intramuscular injection at discharge - this should last for up to 3 months and would avoid compliance issues but maybe far less acceptable to parents and babies (29).
- iii) NeoKay oral drops® (Neoceuticals Ltd; 200microgram/mL VK₁): Give 50microgram (0.25mL via dropper) once daily to provide daily VK₁ intake comparable to that from formula milks which are supplemented to meet current recommendations (VK₁ content typically 60-80microgram/L); this product is a food supplement

References:

1. British Dietetic Association Neonatal Dietitians Interest Group. The routine supplementation of vitamins and iron and the management of zinc deficiency in preterm and small for gestational age infants A Guideline for Clinical Practice. <https://www.bda.uk.com/static/0b613170-9413-4b4c-a61435556b7a7865/NDiG-Guidance-on-vitamin-and-mineral-supplementation-for-preterm-infants-2025-FINAL-V15-BAPM-ENDORSED.pdf> [Accessed 13th May 2025].
2. Enteral Nutrition in Preterm Infants (2022): A Position Paper from the ESPGHAN Committee on Nutrition and Invited Experts J Pediatr Gastroenterol Nutr 2023 Feb 1; 76(2):248-268. doi: 10.1097/MPG.0000000000003642.
3. Koletzko B et al (2021) Nutritional Care of Preterm Infants: Scientific Basis and Practical Guidelines. Word Rev Nutrition and Dietetics, Karger, Vol 122
4. WHO recommendations for care of the preterm or low birth weight infant. Geneva: World Health Organization; 2022. Licence: CC BY-NC-SA 3.0 IGO.
5. SMA Nutrition (Feb 2022) Datacard SMA Gold Prem® Breast Milk Fortifier. Available at: SMA80250_SMA_PRO_GP2_datacard_FA2 (smahcp.co.uk)
6. Nutricia (March 2023) Datacard Cow and Gate Nutriprem® Human Milk Fortifier. Available at: Cow & Gate nutriprem Human milk Fortifier (nutricia.co.uk)
7. Nutricia (April 2023) Datacard Cow and Gate Nutriprem® 1. Available at: Cow & Gate nutriprem 1 (nutricia.co.uk)
8. Nutricia (July 2023) Datacard Cow and Gate Nutriprem® 2 Post Discharge Liquid 90mL. Available at: Cow & Gate nutriprem 2 | Preterm & Low Weight | Nutricia UK
9. Nutricia (August 2021) Datacard Cow and Gate Nutriprem® 2 Post Discharge Powder. Available at: Cow & Gate nutriprem 2 Post-Discharge Powder (nutricia.co.uk)
10. SMA Nutrition (December 2019) Datacard SMA Gold Prem® 1. Available at: SMA40250_SMA_Gold PRO_Prem_Milk_datacard_lo1b (smahcp.co.uk).
11. SMA Nutrition (April 2023) Datacard SMA Gold Prem® 2 Powder. Available at: SMA80250_SMA_PRO_GP2_datacard_FA2 (smahcp.co.uk)
12. SMA Nutrition (May 2023) Datacard SMA Gold Prem® 2 Liquid. Available at: SMA80250_SMA_PRO_GP2_datacard_FA2 (smahcp.co.uk)
13. Summary of Product Characteristics. (Sytron 27.5mg iron per 5mL Oral Solution). Accessed via <https://www.medicines.org.uk/emc/product/8791> (27/09/2023)

14. Feeding the Late and Moderately preterm infant: A position paper of the ESPGHAN Committee on Nutrition. *J Pediatr Gastroenterol Nutr* (2019) Aug; 69(2):259-270. doi: 10.1097/MPG.0000000000002397
15. Early Postnatal Care of the Moderate-Late Preterm Infant – A Framework for Practice (2023) British Association of Perinatal Medicine. Available from: <https://www.bapm.org/resources/framework-early-postnatal-care-of-the-moderate-late-preterm-infant>
16. Department of Health (2021) Vitamins for children - NHS (www.nhs.uk)
17. Scottish Government (2023) Vitamin D: advice for parents - gov.scot (www.gov.scot)
18. Chinoy A, Mughal MZ, Padidela R. Metabolic bone disease of prematurity: causes, recognition, prevention, treatment and long-term consequences. *Arch Dis Child Fetal Neonatal Ed.* 2019 Sep;104(5):F560-F566. doi: 10.1136/archdischild-2018-316330. Epub 2019 May 11. PMID: 31079069.
19. Clarke P, Embleton ND, Fewtrell M, Harrington DJ, Kelly AM, Moris N, Patto A, Ponnusamy V, Vasu V, Shearer MJ. Vitamin K: missed at peril—the case for extra supplementation to prevent deficiency in breastfed preterm infants. *Archives of Disease in Childhood Fetal & Neonatal Edition.* 2024: In press. <http://dx.doi.org/10.1136/archdischild-2023-326737>
20. Shearer MJ. Vitamin K deficiency bleeding (VKDB) in early infancy. *Blood Rev.* 2009;23(2):49-59. doi:10.1016/j.blre.2008.06.001
21. Lippi G, Franchini M. Vitamin K in neonates: facts and myths. *Blood Transfus.* 2011;9(1):4-9.
22. Haroon Y, Shearer MJ, Rahim S, Gunn WG, McEnery G, Barkhan P. The content of phylloquinone (vitamin K1) in human milk, cows' milk and infant formula foods determined by high-performance liquid chromatography. *J Nutr.* 1982;112(6):1105-1117.
23. Shearer MJ, Clarke P. Vitamin K metabolism in the fetus and neonate. In: Polin R, Abman S, Rowitch D, Benitz W, eds. *Fetal and Neonatal Physiology.* 6th ed. Elsevier; 2021:303-310.
24. Sutor AH, Dagres N, Niederhoff H. Late form of vitamin K deficiency bleeding in Germany. *Klin Padiatr.* 1995;207:89-97. doi:10.1055/s-2008-1046519
25. Busfield A, Samuel R, McNinch A, Tripp JH. Vitamin K deficiency bleeding after NICE guidance and withdrawal of Konakion neonatal: British Paediatric Surveillance Unit study, 2006-2008. *Arch Dis Child.* 2013;98:41-47 doi:10.1136/archdischild-2011-301029
26. Shearer M, Harvey J, Hodges S, Savidge G. Raised undercarboxylated prothrombin (PIVKA-II) in healthy 2-5 month old infants shows evidence of subclinical vitamin K deficiency which is related to duration of breast feeding [abstract]. *Blood.* 2001;98:530a

27. Jain G, Adhikari KM, Vasnik GK, Singh D, Somasundaram V, Gupta R, et al. Prevalence of subclinical vitamin K deficiency in early infancy in exclusively breast-fed term infants. *Journal of Marine Medical Society* 2023;25(Suppl 1):S55-S57
28. Perrone S, De Bernardo G, Lembo C, et al. Vitamin K insufficiency and the prophylaxis strategy in term healthy infants: A multicentre study. *Eur J Clin Invest.* 2023;Dec 9:e14141. doi: 10.1111/eci.14141. Epub ahead of print. Available: <https://onlinelibrary.wiley.com/doi/10.1111/eci.14141>
29. Clarke P, Shearer MJ, Card DJ, et al. Exclusively breastmilk-fed preterm infants are at high risk of developing subclinical vitamin K deficiency despite intramuscular prophylaxis at birth. *J Thromb Haemost.* 2022;20:2773-85. doi: 10.1111/jth.15874. Epub 2022 Oct 3. Available: [https://www.jthjournal.org/article/S1538-7836\(22\)18363-7/fulltext](https://www.jthjournal.org/article/S1538-7836(22)18363-7/fulltext)
30. Clarke P, Embleton ND, Fewtrell M, Harrington DJ, Kelly AM, Moris N, Patto A, Ponnusamy V, Vasu V, Shearer MJ. Vitamin K: missed at peril—the case for extra supplementation to prevent deficiency in breastfed preterm infants. *Archives of Disease in Childhood Fetal & Neonatal Edition.* 2024: In press. <http://dx.doi.org/10.1136/archdischild-2023-326737>
31. Mihatsch, W.A., Braegger, C., Bronsky, J., Campoy, C., Domellöf, M., Fewtrell, M., Mis, N.F., Hojsak, I., Hulst, J., Indrio, F., Lapillonne, A., Mølgaard, C., Embleton, N. and van Goudoever, J. (2016), Prevention of Vitamin K Deficiency Bleeding in Newborn Infants. *Journal of Pediatric Gastroenterology and Nutrition*, 63: 123-129. <https://doi.org/10.1097/MPG.0000000000001232>
32. Feeding the Late and Moderately preterm infant: A position paper of the ESPGHAN Committee on Nutrition. *J Pediatr Gastroenterol Nutr* (2019) Aug; 69(2):259-270. doi: 10.1097/MPG.0000000000002397
33. Summary of Product Characteristics. (Ferrous fumarate 140mg/5mL Syrup). Accessed via <https://www.medicines.org.uk/emc/product/8791> (27/09/2023)